Installation Instructions COMMSCOPE’

860665492-AMK-007-INSTALL INSTALLATION INSTRUCTION
DBHP RADIO ENCLOSURE - ERICSSON VERSION

(17.53(445.2] ) —=
) ) ‘ ) ) ) )
3 & @
[c] (o] (o] [c]
( g, | = ) Le o} (T )
R )
| by | e E———
| iy | el it b
e bbbl |
| [l | i lhoitubitll
O et o |
W) | e | SRS |
el L Uy E HIHH|H|IHIHH|H|IHIH
. e.-@ | i e
i | R R 4 i o
| bt | abulie | (50.43(1500.4]) (i | pabbih
[l |l kbl | i
e i) it
W | el b i)
| i th ] |
H ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂ B0, ﬂllll“llﬂllllﬂllll“ll H ﬂllﬂﬂﬂﬂﬂllﬂllﬂlﬂﬂﬂ H Hlﬂnlﬂllﬂlﬂnlﬂlll
| 5 | S
P S I N Al iy
L N ity 1 bl
| (i | (it | pihe il |
| iy | el bbbl 1
| ety | el i bbbl 1
I ihisd bbbl 1
e | S i
I i 8
REVISIONS ﬂI|ﬂ|Hﬂ|ﬂ||ﬂ|ﬂﬂ|ﬂ||ﬂ|ﬂﬂ|ﬂl|ﬂlﬂﬂ H|ﬂl|[I|ﬂﬂlﬂllﬂlﬂﬂlﬂllﬂlﬂﬂlﬂllﬂl u“nﬂnﬂu“u“nﬂnﬂuﬂuﬂnﬂno .
REV. DESCRIPTION DATE APPROVED ﬂI|ﬂ|ﬂ“|ﬂ||ﬂ|ﬂ“|ﬂ||ﬂ|ﬂ“lﬂl|ﬂ|ﬂ“ [I|ﬂl|ll|ﬂ“lﬂll“lﬂ“lﬂll“lﬂ“lﬂll“l =
hhbibulil | Dbl "’ e
A INITIAL RELEASE 2\,[“ASPURN24 401é§3g(7)c23|\/|o it s . . .
B ADDED FAN KITS FOR RADIO TABLE ON SHEET 2; NSUN JX1002 '
ADDED NOTE 34, 3.5 27JUN24 40199107CMO
ADDED 860665492-AMK-006 FOR RADIO TABLE ON NSUN IX1002
C SHEET 2 AND ADDEDT'\L\OB-[E 3.5; UPDATED RADIO 12JUL24 40199231CMO

This table show the evolution and history of document from initial to current version.

Further information regarding CommScope’s commitment can be found at www.commscope.com/About-Us/Corporate-Responsibility-and-Sustainability.

Visit our website or contact your local CommScope representative for more information.
This product is covered by one or more U.S. patents or their foreign equivalents. For patents, see www.commscope.com/ProductPatent/ProductPatent.aspx

@ 2023 CommScope, Inc. Confidential 860665492-AMK-007-INSTALL 10F 15
VERSION 02 STATUS RE REV C
MODEL VERSION 01 STATUS RE REV B



Installation Instructions

COMMSCOPE’

1.0

2.0
3.0

GENERAL NOTES

1.1 ALL METRIC DIMENSIONS ARE IN BRACKETS [X.X]

DESIGN NOTES

MANUFACTURING/SPECIAL REQUIREMENTS
3.1 TIGHTEN HARDWARES, TORQUE VALUE ARE SHOWN BELOW AS REFERENCE,
M6: TORQUE 40.0 IN-LB OR 4.5 N-M (W/ CLIP NUT)

M6: TORQUE 46.0 IN-LB OR 5.2 N-M (W/ THREADED CAST AL)

M6: TORQUE 75.0 IN-LB OR 8.5 N-M (W/ STEEL NUT)

M8: TORQUE 6.6 FT-LB OR 9.0 N-M (W/ THREADED CAST AL)
1/4-20: TORQUE 4.8 FT-LB OR 6.6 N-M

3/8-16: TORQUE 19.6 FT-LB OR 26.6 N-M

[3.2> CONFIGURATIONS AND QUANTITY OF EQUIPMENTS IN INSTALLATION ARE LISTED ON TABLE.
3.3 EQUIPMENT INSTALLATION INSTRUCTION ON PAGE 3.

"X" 1S A VARIABLE FOR COLOR,KIT SHOULD BE COLOR MATCHED TO ENCLOSURE DEPLOYED ON SITE.
[3.5> THE BRACKET IS INCLUDED IN 860665492-AMK-006

[3.2> APPROVED ERICSSON RADIO CONFIGURATIONS

REQUIRED ADDITIONAL AMK FOR CONFIGURATION
(PURCHASED SEPARATELY)

ERICSSON
CONFIGURATION
PTS RAYCAP
8863 C-BAND | 4435 C-BAND 4467 4490 4890 PSU 6308 "RSD-F SERIES" OR 860665492-AMK-006 860661736-MV2-C03X
90X21 " "
RSCAC SERIES
1 1 1 1 1 1 1 1
2 1 1 1 1 1 1 1
3 1 1 1 1 1 1 1
4 1 1 1 1 1 1 1
5 1 1 1 1 1 1 1
6 1 1 1 1 1 1 1
7 1 1 1 1 1 1
8 1 1 1 1 1 1
9 1 1 1 1 1 1

@ 2023 CommScope, Inc. Confidential

860665492-AMK-007-INSTALL

20F 15

VERSION 02 STATUS RE REV C
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE’

EQUIPMENT MOUNTING INSTALLATION

4 X M8 HARDWARE

A A

i i\ 4 X M8 HARDWARE

—— A" 4890 4490
& &
O O
VI
[35> MTM1137-3114-00

4890: 4490:

INSTALL 4890 TO THE BRACKET MTM1137-3114-00 USING 4 INSTALL 4490 TO THE BRACKET MTM1137-3114-00 USING 4
SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER
AS SHOWN AS SHOWN

~">
4‘\

0 0 0o L //
° Vi
{> B o —=Bo g g
0 / 9 0

3RS o oA O W=z | o 0
{> B C.) :?BC,) (e} 6! % ’/ 0 @ @
(@] ) 0

&

\ A
D C

35 00 \_

\

P
:4}%%
9
§

R )

4

C @Q\ v 2, i
- \ I 2
—~———=— (4.42[112.4]) \ A :
355> MTM1137-3160-00 : > 7
"A"; 8863 4467 4 X M8 HARDWARE

"B": 4435 4 X M8 HARDWARE

)
5
%\\0
2 o

~

%

2

Vira

4435 863 4 X M8 HARDWARE
4467 4435
210A. INSTALL 8863 TO THE BRACKET MTM1137-3106-00 USING 4
INSTALL 4467 TO THE BRACKET MTM1137-3106-00 USING 4 lsNESTTsAcL)LF4|\;|1§5|-|TE(>)< ggffig%f&gﬂ’g;%\fg gﬁ:g VVS/;"S“SE‘L SETS OF M8 HEX BOLT. LOGK WASHER AND FLAT WASHER
SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER ’ 7S SHOWN
AS SHOWN
AS SHOWN
@ 2023 CommScope, Inc. Confidential 860665492-AMK-007-INSTALL 30F 15

VERSION 02 STATUS RE REV C
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE’

-ng
@
O
@
Yo
==

1/4-20 SHOULDER BOLT—_

g 5
0000000

(43.5[1105.2])

™ %—(42.0[1067.1])

(40.0[1016.3])

2X M6 HARDWARE

o®0
o®0

(35.0(889.3] ) o T
| e 2X M6 HARDWARE
g KD
i3 { 1 0
(29.0(736.9]) ——1{29.0(736.9))
3X M6 HARDWARE ° %é
» ifs 3X M6 HARDWARE
00 O © ]]2
(20.0(508.3]) % | e 20.0(508.3] )
Ii ] O XM O ] @
@ 0o o0 O f
(16.0[406.7)) ——— 17021
{0 0000 @(—(15.0[381.3])
g C D C D] ]]g
y O 0o o © If®)
i ®) o
} o
- o
y © o
Of( o
° ® ® s
IKe;
® ® ® }2
0[0.0] : 0[0.0]
LEFT SIDE VIEW
(BRACKET SHOWN FOR REFERENCE)
(EQUIPMENT NOT SHOWN)

HARDWARE INSTALLATION

I]E !
40 0 0]
o
®)
®)
olfls—1/4-20 SHOULDER BOLT
®)
®) 4 /
[ (43.5[1105.2])
(42.0[1067.1])
]
] (40.0(1016.3))

0@0
0@0

VB HARDWARE— |1 ® (35.0(889.3) )
0 i
03
2X M6 HARDWARE

O0O0OO0O0

©)

[

»&ﬁ-«

(25.0(635.3]) o
O
O [
3X M6 HARDWARE g
O
(19.0(482.9]) o I
! o)
O
o o % (16.0(406.7])
i} 2X M6 HARDWARE
(12.0(305.1]) o o
. N (11.0[279.7
7 & (11.0[279.7])
ol
Ol _
oll Ok
oF % ® o
ol
ol
A ® ® ®
1]
0[0.0] “ 0[0.0]
RIGHT SIDE VIEW

(BRACKET SHOWN FOR REFERENCE)
(EQUIPMENT NOT SHOWN)

@ 2023 CommScope, Inc. Confidential

860665492-AMK-007-INSTALL 40F 15

VERSION 02 STATUS RE REV C
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE’

4890 AND 4490 INSTALLATION

1/4-20 SHOULDER BOLT
1/4-20 SHOULDER
BOLT
3 X M& HARDWARE MTM1137-3112-00 |
MTM1137-3110-00 -
4 X 3/8" HARDWARE D ¥

&)

ﬂ, 4 X 3/8" HARDWARE
[ 1+
- i
ﬂ i H H : || ”||||}“|“||| 3 X M6 HARDWARE
|| B (e
z N
: o | M L d
: o | RN L[ s
% &
0 1] Q °
: L) B
° AL
0 ol f <|‘ o _ 1o
3 SISl
X 4 ~S 'l||||.|I
o 4 ]
MTM1137-3113-00 o P 0 :
0 I / 0
\] . 0
0 0
:‘3 / < o
=0 |

MTM1137-3110-00 & MTM1137-3113-00 (LEFT): MTM1137-3112-00 & MTM1137-3113-00 (RIGHT):
A) INSTALL MTM1137-3113-00 TO THE EQUIPMENT MOUNT BRACKETS MTM1137-3110-00 AND A) INSTALL MTM1137-3113-00 TO THE EQUIPMENT MOUNT BRACKETS MTM1137-3112-00 AND
SECURE USING 4 SETS OF 3/8" HEX BOLT, LOCK WASHER AND NUT SECURE USING 4 SETS OF 3/8" HEX BOLT, LOCK WASHER AND NUT
B) SECURE THE COMBO BRACKET USING 3 SETS OF M6 HEX BOLT, LOCK WASHER, FLAT WASHER , CLIP NUT B) SECURE THE COMBO BRACKET USING 4 SETS OF M6 HEX BOLT, LOCK WASHER, FLAT WASHER , CLIP NUT
AND 1 SETS OF 1/4 SHOULDER BOLT, LOCK WASHER, NUT AND 1 SETS OF 1/4 SHOULDER BOLT, LOCK WASHER, NUT
@ 2023 CommScope, Inc. Confidential 860665492-AMK-007-INSTALL 5OF 15

VERSION 02 STATUS RE REV C
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE’

4890 AND 4490 INSTALLATION

4890
¥ | /
ili
) il
o PRiNE: |}|}|}i{i|i}i}i}i}i'i"
MIEDISSE
° o o I;- i ’
o e |
-5 U
R o
| |
iy [ M
A L[
i N
L
3||||| : ; |||||||||||||||
[ |
== e ]
.
0
.
0
v g
-
o
L MG HARDWARE —MTM1137-3113-00
4890 INSTALLATION: DETAIL A
M6 CLIP NUT

SCALE 1:4
HANG 4890 WITH BRACKET ON MOUNT BRACKETS MTM1137-3113-00
AND SECURE BY 1 SETS OF M6 SCREW AND CLIP NUT

4490

\
|||
||| ” |

|

)
”“W
B

X

/7MTM1 137-3113-00

%
§L

4490 INSTALLATION:

M6 CLIP NUT

DETAIL B
SCALE 1:4

HANG 4490 WITH BRACKET ON MOUNT BRACKETS MTM1137-3113-00

AND SECURE BY 1 SETS OF M6 SCREW AND CLIP NUT

M6 HARDWAREJ

@ 2023 CommScope, Inc. Confidential

860665492-AMK-007-INSTALL 6 OF 15

VERSION 02 STATUS RE REV C
MODEL VERSION 01 STATUS RE REVB



Installation Instructions

COMMSCOPE’

oS
N

ps
PS

= >
4 > [
’ ””””"Mn.\\\\
Nl g
|

()

|
0 | 1

LA

-
M

ARN

D

: N
BN
'\
0)
o) ‘ ‘
o) || ‘
b
of IS
o FRNN"
NN
i 57
o) .'
A 0 \ )
//// 0 \
~ | : / S
| / : \
& ;
|~ N
‘
oR
o}
0)
[ 7=
[

PTS 90X21 INSTALLATION

INSTALL THE BRACKET MTM1128-1000-00 ON ENCLOSURE AND
SECURE BY 5 SETS OF M6 SCREW AND CLIP NUT

INSTALL PTS TO THE BRACKET MTM1128-1000-00 USING 2 SETS
OF 1/4 HEXBOLT, LOCK WASHER AND FLAT WASHER AS SHOWN

C1- 4467 4490 4890 PSU6308 AND PTS 90X21

MTM1208-1000-00

6308 INSTALLATION

INSTALL 6308 ON BRACKET MTM1208-1000-00 AND USING 4
SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER AS
SHOWN

M6 SCREW ‘
PRE-INSTALLED— |l "%y .
| v%’*"—i--|E I
g | B—Ha |
! T4 g
o} MTM1208-2000-CR
o
%)

A

cpococococecococceococecoPeoepPe o]
1) 8 ® \ /f \

LR \) 0 N
\

4467 INSTALLATION

INSTALL THE BRACKET MTM1208-2000-CR ON ENCLOSURE AND
SECURE BY 2 SETS OF M6 SCREW AND CLIP NUT

INSTALL 4467 WITH BRACKET ON ENCLOSURE AND SECURE BY 5
SETS OF M6 SCREW AND CLIP NUT

— M6 SCREW
PRE-INSTALLED

FAN KITS INSTALLATION

INSTALL THE FAN KIT 860661736-MV2-C03X TO THE TOP OF DBHP,

SEE 860661736-MV2-C03-INSTALL

@ 2023 CommScope, Inc. Confidential

860665492-AMK-007-INSTALL 70F 15

VERSION 02 STATUS RE REV C
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE’

gRICSSON
4490

o
o
o
o
N
o
o
o
o
o
&
o
o
0 e '
o
o
o
(&
o
o
o
o
o
o
o
o
°
o

I

N )
2oy >

\\ == ®
[0)

MTM1208-1000-00
PTS 90X21 INSTALLATION

INSTALL THE BRACKET MTM1128-1000-00 ON ENCLOSURE AND
SECURE BY 5 SETS OF M6 SCREW AND CLIP NUT

INSTALL PTS TO THE BRACKET MTM1128-1000-00 USING 2 SETS
OF 1/4 HEX BOLT, LOCK WASHER AND FLAT WASHER AS SHOWN

C2- 8863 4490 4890 PSUG308 AND PTS 90X21

— ]
>

) Q8 J‘ .ﬂ.m'w |
‘, /H |

“
I
H
—

iy

4
||| I

MTM1208-1000-00

6308 INSTALLATION

INSTALL 6308 ON BRACKET MTM1208-1000-00 AND USING 4
SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER AS
SHOWN

\

(

v/,

=

M6 SCREW |||| i

PRE-INSTALLEDX I

S & & &

P
20\

8863 INSTALLATION

INSTALL THE BRACKET MTM1208-2000-CR ON ENCLOSURE AND
SECURE BY 2 SETS OF M6 SCREW AND CLIP NUT

INSTALL 8863 WITH BRACKET ON ENCLOSURE AND SECURE BY 5
SETS OF M6 SCREW AND CLIP NUT

=
r

—MTM1208-2000-CR

FAN KITS INSTALLATION

INSTALL THE FAN KIT 860661736-MV2-C03X TO THE TOP OF DBHP,

SEE 860661736-MV2-C03-INSTALL

@ 2023 CommScope, Inc. Confidential

860665492-AMK-007-INSTALL

8 OF 15

VERSION 02 STATUS RE REV C
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE*
C3-4435 4490 4890 PSU6308 AND PTS 90X21

Sy, —
-
, |

N
5
y \
’ |
)
° CJ
0
[T
(TP
]
LT

o o

“

AL

BB B BB BB BB B BB

® & & &

. / \:_ ==

y A
0000@QOOQOQOQQOQOQQOQOOQOQOO
5 ¥, 700y, i il i v iy 25 ey A e A

OB
[
9
9
0
o D
ST

|| ™
=
|| I
= 5
Sl
)
4 )
T -
1 (] 1
s ]
J 0
b
(]
® 2
()
\

,

MTM1208-1000-00

MTM1208-1000-00

PTS 90X21 INSTALLATION 6308 INSTALLATION 4435 INSTALLATION FAN KITS INSTALLATION
INSTALL THE BRACKET MTM1128-1000-00 ON ENCLOSURE AND INSTALL 6308 ON BRACKET MTM1208-1000-00 AND USING 4 INSTALL 4435 WITH BRACKET ON ENCLOSURE AND SECURE BY 5 INSTALL THE FAN KIT 860661736-MV2-C03X TO THE TOP OF DBHP,
SECURE BY 5 SETS OF M6 SCREW AND CLIP NUT SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER AS SETS OF M6 SCREW AND CLIP NUT SEE 860661736-MV2-C03-INSTALL
SHOWN

INSTALL PTS TO THE BRACKET MTM1128-1000-00 USING 2 SETS OF
1/4 HEX BOLT, LOCK WASHER AND FLAT WASHER AS SHOWN

@ 2023 CommScope, Inc. Confidential 860665492-AMK-007-INSTALL 9 OF 15
VERSION 02 STATUS RE REV C
MODEL VERSION 01 STATUS RE REV B



Installation Instructions

COMMSCOPE’

!
[ccopFloococ o

CUSTOMER PROVIDED HARDWARE

RAYCAP INSTALLATION

INSTALL THE BRACKET MTM1128-1000-00 ON ENCLOSURE AND
SECURE BY 5 SETS OF M6 SCREW AND CLIP NUT

) |l

—

MTM1208-1000-00

6308 INSTALLATION

VA

C4- 8863 4490 4890 PSU6308 AND RAYCAP

MTM1208-2000-CR—

M6 SCREW
PRE-INSTALLED

MTM1208-1000-00

INSTALL 6308 ON BRACKET MTM1208-1000-00 AND USING 4
SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER AS

SHOWN

INSTALL RSD-F SERIES TO THE BRACKET MTM1128-1000-00 USING 4
SETS OF 1/4 CUSTOMER PROVIDED HARDWARE ( OR RSCAC SERIES

USING 4 SETS OF M6 HARDWARE )

8863 INSTALLATION

SECURE BY 2 SETS OF M6 SCREW AND CLIP NUT

M6 SCREW
PRE-INSTALLED

INSTALL THE BRACKET MTM1208-2000-CR ON ENCLOSURE AND

INSTALL 8863 WITH BRACKET ON ENCLOSURE AND SECURE BY 5

SETS OF M6 SCREW AND CLIP NUT

FAN KITS INSTALLATION

INSTALL THE FAN KIT 860661736-MV2-C03X TO THE TOP OF DBHP,

SEE 860661736-MV2-C03-INSTALL

@ 2023 CommScope, Inc. Confidential

860665492-AMK-007-INSTALL

10 OF 15

VERSION 02 STATUS RE REV C
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE’

C5- 4435 4490 4890 PSU6308 AND RAYCAP

-]
v
Y/

-}
v
VA

|i|g

|

kA
AW

/

 —
L )5
=S d
. R
Eatatg v
Wt H
Pt
Pttt s \&
IR 4
L
I
oy
U B
i |0 G

L 3
| ||| N
! '
| . o ||||| i t~>§§£h ° ° I‘:@
ve i I“ = p—
||| |
~ N °
: Sy I ” )
g \_ ‘-‘;iH :
5 o sl >
: B C - 8
g | :
|| N - :
m _ / L)
|||| o : | ,___-_'-:;L ::: :
p. e
i @ » -
Ry = o
Lj_e‘/ o[p :\. : = :
=t 0 V i

3 -.;GI|||
T e
\V,
A

V4

MTM1208-1000-00 MTM1208-1000-00

CUSTOMER PROVIDED HARDWARE

RAYCAP INSTALLATION FAN KITS INSTALLATION

6308 INSTALLATION 4435 INSTALLATION

INSTALL THE FAN KIT 860661736-MV2-C03X TO THE TOP OF DBHP,
SEE 860661736-MV2-C03-INSTALL

INSTALL 4435 WITH BRACKET ON ENCLOSURE AND SECURE BY 5
SETS OF M6 SCREW AND CLIP NUT

INSTALL 6308 ON BRACKET MTM1208-1000-00 AND USING 4
SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER AS
SHOWN

INSTALL THE BRACKET MTM1128-1000-00 ON ENCLOSURE AND
SECURE BY 5 SETS OF M6 SCREW AND CLIP NUT

INSTALL RSD-F SERIES TO THE BRACKET MTM1128-1000-00 USING 4
SETS OF 1/4 CUSTOMER PROVIDED HARDWARE ( OR RSCAC SERIES
USING 4 SETS OF M6 HARDWARE )

860665492-AMK-007-INSTALL 11 OF 15

VERSION 02 STATUS RE REV C
MODEL VERSION 01 STATUS RE REVB

@ 2023 CommScope, Inc. Confidential



Installation Instructions COMMSCOPE’

C6- 4467 4490 4890 PSU6308 AND RAYCAP

y/ &'/

||| MTM1208-2000-CR—

||| o M6 SCREW

PRE-INSTALLED—\ | ~
]

I 4y o

=2
Vv

8

lllllllllll

g
e
S

| g

{

[ ®

=2
A

—M6 SCREW
PRE-INSTALLED

olp

‘Y
[&/
_—
o/~
&

MTM1208-1000-00 MTM1208-1000-00

CUSTOMER PROVIDED HARDWARE

RAYCAP INSTALLATION 6308 INSTALLATION 4467 INSTALLATION FAN KITS INSTALLATION
INSTALL THE BRACKET MTM1128-1000-00 ON ENCLOSURE AND INSTALL 6308 ON BRACKET MTM1208-1000-00 AND USING 4 INSTALL THE BRACKET MTM1208-2000-CR ON ENCLOSURE AND INSTALL THE FAN KIT 860661736-MV2-C03X TO THE TOP OF DBHP,
SECURE BY 5 SETS OF M6 SCREW AND CLIP NUT SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER AS SECURE BY 2 SETS OF M6 SCREW AND CLIP NUT SEE 860661736-MV2-C03-INSTALL
SHOWN
INSTALL RSD-F SERIES TO THE BRACKET MTM1128-1000-00 USING 4 INSTALL 4467 WITH BRACKET ON ENCLOSURE AND SECURE BY 5
SETS OF 1/4 CUSTOMER PROVIDED HARDWARE ( OR RSCAC SERIES SETS OF M6 SCREW AND CLIP NUT

USING 4 SETS OF M6 HARDWARE )

@ 2023 CommSCope’ Inc. Confidential 860665492-AMK-007-INSTALL 12 OF 15
VERSION 02 STATUS RE REV C
MODEL VERSION 01 STATUS RE REV B



Installation Instructions

COMMSCOPE’

gRICSSON

/
0_000WOOOOOHOOOOOOE\OOOOOHOOOO

MTM1208-1000-00

BRKT MTM1128-1000-00 INSTALLATION

INSTALL THE BRACKET MTM1128-1000-00 ON ENCLOSURE AND
SECURE BY 5 SETS OF M6 SCREW AND CLIP NUT

) =

C7- 8863 4490 4890 PSU6308

17 /{/[,
0@9
(]

MTM1208-2000-CR— |||

M6 SCREW

e
PRE-lNSTALLED\ =N
| |

— |

MTM1208-1000

6308 INSTALLATION

INSTALL 6308 ON BRACKET MTM1208-1000-00 AND USING 4
SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER AS
SHOWN

!

<

8863 INSTALLATION

» =

—

—M6 SCREW
PRE-INSTALLED

INSTALL THE BRACKET MTM1208-2000-CR ON ENCLOSURE AND
SECURE BY 2 SETS OF M6 SCREW AND CLIP NUT

INSTALL 8863 WITH BRACKET ON ENCLOSURE AND SECURE BY 5
SETS OF M6 SCREW AND CLIP NUT

FAN KITS INSTALLATION

INSTALL THE FAN KIT 860661736-MV2-C03X TO THE TOP OF DBHP,

SEE 860661736-MV2-C03-INSTALL

@ 2023 CommScope, Inc. Confidential

860665492-AMK-007-INSTALL 13 OF 15

VERSION 02 STATUS RE REV C
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE’

= B

y A
0D@CoO0DOocoOcO0ocofRloocoococoRlooocooplooc oo
Sy 70

MTM1208-1000-00

BRKT MTM1128-1000-00 INSTALLATION

INSTALL THE BRACKET MTM1128-1000-00 ON ENCLOSURE AND
SECURE BY 5 SETS OF M6 SCREW AND CLIP NUT

C8- 4435 4490 4890 PSU6308

|
=

PI \
D)

] u
= |
|

-]
v

S O o oo oo 0 e e o o o dq

glp

Bin

P o o o @

° - —i :
/ i ‘ ' 5 4

S

4

MTM1208-1000-00

6308 INSTALLATION

INSTALL 6308 ON BRACKET MTM1208-1000-00 AND USING 4
SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER AS
SHOWN

/
<

B TS

E® @
=

]

| \

I

N

o

o

Sy -*—_f—:?-‘—“z%:};; : m
L [T

y

@

o
-4

éeéeee"_;‘/eeeﬂeec

4435 INSTALLATION

INSTALL 4435 WITH BRACKET ON ENCLOSURE AND SECURE BY 5
SETS OF M6 SCREW AND CLIP NUT

FAN KITS INSTALLATION

INSTALL THE FAN KIT 860661736-MV2-C03X TO THE TOP OF DBHP,

SEE 860661736-MV2-C03-INSTALL

@ 2023 CommScope, Inc. Confidential

860665492-AMK-007-INSTALL 14 OF 15

VERSION 02 STATUS RE REV C
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE’

C9- 4467 4490 4890 PSU6308

T
B

|

| It -
° - i
I|I - MTM1208-2000-CR y III IHIIIiIiI
< g Ill T - | M6 SCREW i IIIHI'II
wossox 3 1 ’I PRE-INSTALLED—\ |
|‘||.l

Q
g 0
0
[% 0
0
0 X ,—M6 SCREW
o : PRE-INSTALLED
o | 0 Ml
o GG
g : M
0 0
o \ =
0 R AR
z A E =
% o
0 g —
dS=— g ® 0
0
o 0 ,
I” ® o [} . SR
z { ]
1 oE = "
& —/
MTM1208-1000-00 MTM1208-1000-00
FAN KITS INSTALLATION
BRKT MTM1128-1000-00 INSTALLATION 6308 INSTALLATION 4467 INSTALLATION
INSTALL THE FAN KIT 860661736-MV2-C03X TO THE TOP OF DBHP,
INSTALL THE BRACKET MTM1128-1000-00 ON ENCLOSURE AND ~ INSTALL 6308 ON BRACKET MTM1208-1000-00 AND USING 4 INSTALL THE BRACKET MTM1208-2000-CR ON ENCLOSURE AND SEE 860661736.MV2-COINSTALL
SECURE BY 5 SETS OF M6 SCREW AND CLIP NUT SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER AS SECURE BY 2 SETS OF M6 SCREW AND CLIP NUT

SHOWN
INSTALL 4467 WITH BRACKET ON ENCLOSURE AND SECURE BY 5

SETS OF M6 SCREW AND CLIP NUT

@ 2023 CommSCope’ Inc. Confidential 860665492-AMK-007-INSTALL 15 OF 15
VERSION 02 STATUS RE REV C
MODEL VERSION 01 STATUS RE REV B



	Sheet1
	Drawing View95
	Drawing View96
	Drawing View98
	Drawing View118
	Drawing View119

	Sheet2
	Sheet3
	Drawing View234
	Drawing View235
	Drawing View238
	Drawing View240
	Drawing View241
	Drawing View242
	Drawing View243

	Sheet4
	Drawing View311
	Drawing View313

	Sheet5
	Drawing View230
	Drawing View231
	Drawing View232
	Drawing View233

	Sheet6
	Drawing View138
	Detail View A (1 : 4)
	Drawing View143
	Detail View B (1 : 4)

	Sheet7
	Drawing View250
	Drawing View252
	Drawing View253
	Drawing View262

	Sheet8
	Drawing View264
	Drawing View266
	Drawing View267
	Drawing View268

	Sheet9
	Drawing View269
	Drawing View270
	Drawing View272
	Drawing View273

	Sheet10
	Drawing View274
	Drawing View275
	Drawing View276
	Drawing View280

	Sheet11
	Drawing View281
	Drawing View282
	Drawing View283
	Drawing View285

	Sheet12
	Drawing View286
	Drawing View287
	Drawing View288
	Drawing View289

	Sheet13
	Drawing View290
	Drawing View291
	Drawing View293
	Drawing View294

	Sheet14
	Drawing View295
	Drawing View296
	Drawing View297
	Drawing View298

	Sheet15
	Drawing View307
	Drawing View308
	Drawing View309
	Drawing View310


